

Phone: 360-423-1400 | Fax: 360-423-5003

Fire Testing of Photovoltaic Modules

LG panels passed this test. The full test is available for tenders and other purposes upon request. To request a full copy of this test please contact LG Australia on solar.sales@lge.com.au.

Slope: 5/12 (Unlimited)

Conducted For:

CSA International 13799 Commerce Parkway Richmond, British Columbia Canada, V6V 2N9

Manufacturer: LG Electronics

VDE Project: 181850

WFCi Report #13038

Test Date: April 15, 2013

Report Issued: April 23, 2013



Testing · Research · Investigation · Consulting · Modeling · Animation · Litigation